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Mittal Steel Poland S.A. TRl
Oddziat w Dgbrowie Gérnicze;
AL L Plludskiego92 | TEST REPORT
41-308 Dabrowa Gérnicza EN10204/2.2
Centr. tel.: {0048-32) 794 53 33 TKJ tel.: (0048-32) 792 80 52 r:
enrf:x: 2:0048-32) 795 52 00 fzx:(OCMB-BuZ) 795 54 B6 NO 513 /E/ OOF‘
QUALITY SrSTEM OF GUR CDEPANT HAS BEEN CERTYFIED BY THE TUV RHEINLAND INTERCERT ACC. EN IS0 900i
Exporter :MITTAL STEEL FOLAND 5.A. ODDZiAL DABROWA GORNICZA
41-308 DABROWA GORNICZA AL.J.PILSUDSKIEGD 42 FOLAND
importer CSA COMPANSID COMP FANAM SIDERURG
2000 ANTWERP LANGE KLARENSTRAAT 146/720 BELGIUHM
Order + PLESA/6073/TUXFAN/MEXICO
Contract No. : FL/ /05/7547 - Manuf, Order Mo. . 1641331/05
/ Advice Ho. : -15/01038/1
¥agon No. : alrmd? 8128
PEVil v27.10,70-25.00
ETM 0 Z27350702500-CC0220-A0454-4,
Product aeacrlptmn as per standard: HOT ROLLED CHANNELS
Dimension Cig'xz0 ASTH A 478 &M-044
Length : 40FT
Steel grade: L72GRE0TZ ASTH A L7274 S7¥H-04
fuantity Weight Heat No : Chemical composition - % Mechanical Properiies
Bundles/Fieces Kgs C ™ S P § u O NN Mo Sn Nb Vv CEV Re km  A200
: (MPal MPal [
7 B776 630047 0,15 0,74 0,19 0,009 0,010 0,04 0,02 0,02 0,007 9,005 0,005 0,001 0,020 0,29 356 458 28,6
/ 630047 354 463 27,8
6/ 6% 25237 630048 0,14 0,67 0,19 0,016 0,016 0,04 0,04 0,02 0,006 0,007 0,003 0,00% 0,024 6,27 355 55 27,8
/ 630048 ' 346 464 28,0
8/ 93 34015
I5 15 T0 CERTIFY, THAT THE A.M. PRODUCTS HAVE BEEN MANUFACTURED AND TESTED IN ACCORDANCE VITH THE INDICATED SPECIFICATIONS AND COMPLY WITH THEIR REQUIREMENT
Certificate Section HEAD OF ATTESTATION DABRC}X’-&aﬁ-%U‘EICZA Chief Specialist
Preparedfby. [05) DIVISION fuality Control
: Jan RDEST
Grzegorz Cichecki




